
 

Killaloe Wastewater System 
Waterworks #110001532 

 
Annual Report 

 
Prepared For: The Township of Killaloe, Hagarty and Richards 

Reporting Period of January 1st – December 31st 2022 
 

Issued: March 10th, 2023 
 

Revision: 0 
 

Operating Authority: 
 

 
 
 

This report has been prepared as a general summary of results and events as the Certificate of Approval governing this facility 
does not require an annual report to be prepared, or define effluent objectives and limits. It is there by operated based solely 
on provincial guidelines. This report has been prepared to meet the requirements set out in the collection system ECA listed 
below. 
 

Document Document # Issue Date Issue Number 
Facility ECA 1-575-78-005 1978-08-22 N/A 

ECA for Municipal Sewage Collection System 259-W601 2022-03-03 1 

  



Ontario Clean Water Agency – Killaloe Wastewater System – 2022 Annual Report 

  
 

Table of Contents 

1 Revision History 

2 Operations and Compliance Reliability Indices 

3 Process Description 

4 Treatment Flows 

5 Raw Sewage Quality 

6 Effluent Quality 

7 Monitoring Schedule 

8 Operating Issues/Problems 

9 Maintenance 

10 Sludge Generation 

11 Summary of Complaints 

Appendix A - Biosolids Quality Report 

Appendix B - Details of Abnormal Sewage Discharge Events 

Appendix C - ECA Annual Report Requirements 

 
 
 
 
 
 

 



Killaloe Wastewater System – 2022 Annual Report Rev.0 Issued: 10-Mar-2023 P a g e  | 1 
 

1 Revision History 

Date Rev# Revisions Revised By 

2023-03-09 0 Annual Report Issued Kaylee Saar, OCWA 

2 Operations and Compliance Reliability Indices 

Compliance Event Details 

Ministry of Environment Inspections 0 

Ministry of Labour Inspections 0 

Non-Compliance 0  

Community Complaints 0  

Spills 0  

Overflows 0 

Bypass 0 

Sewer main blockages 0 

3 Process Description 

The Killaloe Wastewater Treatment System consists of a sewage treatment plant and one sewage 
pumping station. Wastewater from the Village of Killaloe is collected at the Henry Street pumping 
station and is then pumped to the Class II Wastewater Treatment Facility located at 113 Keetch Street. 
Upon entering the facility, the incoming wastewater receives preliminary treatment by passing through 
two grit removal channels equipped with proportional weirs, an emergency by-pass bar screen and a 
three inch Parshall Flume for measuring the influent flow. 
 
Primary and secondary treatment is achieved through the Extended Aeration Process consisting of a 
comminutor, a clarifier with the chemical addition of PAS-8 for phosphorus removal, an aeration 
chamber with fine bubble aeration, and an aerated sludge holding tank/digester. The activated sludge 
which settles to the bottom of the clarifier is either returned to the head of the aeration tank or is 
diverted to the digester. Bio-solids are aerobically digested, stored on site and later land applied under 
the Nutrient Management Act. The treated effluent overflows the clarifier weirs and is collected and 
sent to the chorine contact chamber. Disinfection is achieved in the contact chamber with the addition 
of sodium hypochlorite prior to being de-chlorinated by calcium thiosulfate in the 12 inch diameter 
outfall sewer before discharging into Brennan’s Creek and ultimately Golden Lake. 



Killaloe Wastewater System – 2022 Annual Report Rev.0 Issued: 10-Mar-2023 P a g e  | 2 

4 Treatment Flows 

The annual average daily flow for 2022 was 393 m3/d, which represents 75% of the facility’s 518 m3/d 
rated capacity. 

4.1 Raw Flow (m3/d) 

4.1.1 Annual Effluent Flow Comparison (m3) 

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec
Limit 518 518 518 518 518 518 518 518 518 518 518 518
Average Daily Flow (m3/d) 296 271 533 798 641 565 243 267 288 329 241 249
Maximum Daily Flow (m3\d) 360 320 813 1,055 794 883 300 329 360 424 320 385

0

200

400

600

800

1000

1200

2013 2014 2015 2016 2017 2018 2019 2020 2021 2022
Total Annual Flow 129853 114491 88454 122448 213981 99094 106910 115255 126870 143679

0

50000

100000

150000

200000

250000



Killaloe Wastewater System – 2022 Annual Report Rev.0 Issued: 10-Mar-2023 P a g e  | 3 
 

5 Raw Sewage Quality 

5 Year Average Trends for Raw Sewage Quality are graphed below: 
 
BOD5 

 
Total Suspended Solids 

 
Total Phosphorus 

 
Total Ammonia Nitrogen 

 
 
 

0

500

1000

1500

2000

2500

0

5000

10000

15000

20000

0.0

200.0

400.0

600.0

800.0

0

50

100

150

200



Killaloe Wastewater System – 2022 Annual Report Rev.0 Issued: 10-Mar-2023 P a g e  | 4 
 

pH 

 

6 Effluent Quality 

There are no effluent objectives or limits defined in the Certificate of Approval for this facility.  This 
facility operates to ensure current provincial guidelines are not exceeded. However, there were five 
instances when the Ministry’s F-Guideline Monthly Geometric Mean Density of 200 CFU/100 mL for 
E.Coli was exceeded in February, April, August, September and November in 2022. See the Operating 
Issues/Problems section of this report for further details. 
 
The Federal Government also regulates the effluent flow, and the monthly average CBOD5 and total 
suspended solids in the effluent under the Federal Fisheries Act.  The results are submitted to 
Environment and Climate Change Canada’s effluent regulatory reporting information system, under 
wastewater systems effluent regulations (WSER) on a quarterly basis. 
 
Effluent results from the Killaloe wastewater treatment facility for 2022 are tabulated on pages 7-10 of 
this report. 

6.1 Effluent Quality Assurance and Control Measures Taken 
This system is part of OCWA’s Madawaska Cluster.  The cluster is supported by the Eastern Regional 
Hub, and corporate resources. Operational Services are delivered by OCWA staff that live and work in 
the community.  The systems are operated to meet compliance with applicable regulations. The system 
has comprehensive manuals detailing operations, maintenance, instrumentation, and emergency 
procedures. All procedures are treated as active documents and are updated as required.  These 
documents are also part of OCWA’s Quality & Environmental Management System. 
 
The process is reviewed and maintained by certified operators.  These operator’s complete in-house 
rounds and testing to monitor the process.  All Sampling and analysis follow approved methods and 
protocols for sampling, analysis and recording as specified in the Ministry’s Procedure F-10-1, 
“Procedures for Sampling and Analysis Requirements for Municipal and Private Sewage Treatment 
Works”, the Ministry’s publication, “Protocol for the Sampling and Analysis of Industrial/Municipal 
Wastewater” and the publication, “Standard Methods for the Examination of Water and Wastewater”.   
 
All final effluent samples collected during the reporting period to meet legislated sampling requirements 
are submitted to SGS Lakefield Research Ltd. laboratory in Lakefield, Ontario for analysis, with the 
exception of disinfection residuals and temperature.  SGS Lakefield Research Ltd. has been deemed 
accredited by the Canadian Association for Laboratory Accreditation (CALA), meeting strict provincial 
guidelines including an extensive quality assurance/quality control program.  By choosing this 

6.50

7.00

7.50

8.00

8.50

9.00



Killaloe Wastewater System – 2022 Annual Report Rev.0 Issued: 10-Mar-2023 P a g e  | 5 
 

laboratory, the Ontario Clean Water Agency is ensuring appropriate control measures are undertaken 
during sample analysis.  The disinfection residuals and temperature parameters are analyzed in the field 
at the time of sample collection by certified operators, to ensure accuracy and precision of the results 
obtained.  
 
OCWA uses several computer systems which include: 

• Process Data Management (PDM)  
o This database program consolidates all operational data from a variety of sources 

including field data, online instrumentation, and electronic receipt of lab test results for 